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DIN
NO

PART
IMAGE PART CODE PART NAME QNTY REMARKS

1 

2 

1031 0100001 100 SQUARE FLANGE 1 

1031 0100003 100 FLANGE SWING BRACKET 2 

3 1031 0100014 100 CASTER WHEEL FRONT        2 

5 WASHER ROPE STAND 1 1031 0100019 100 

6 PIN FOR PULLING 2 1031 0100023 100 

RB1 

RB2 

RB3 

RB5 

RB6 

SPECIAL

PURPOSE

SPECIAL

PURPOSE

FOR ROPE

STAND

4 1031 0100015 100 1 
 

TOP LINK PIN  CAT -1RB4 

6 
PIN FOR PULLING 

2 1032 0100023 100 RB7
CAT 1& CAT 2 

RB8 7 

BRACKET RH FOR 

PULLING CAST 1 NEW1031 0120001 200CA

3
5

3
6

3
7
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 1. FIXED  HALF ASSEMBLY

DIN
NO

PART
IMAGE PART CODE PART NAME QNTY REMARKS

 
 

 1. FIXED  HALF ASSEMBLY

DIN
NO

PART
IMAGE PART CODE PART NAME QNTY REMARKS

1031 0108000 100 10 

11

11

11

 

ROPE STAND 1 

JUMBO1209FIXED FRAME 
1 

FIXED FRAME 

FIXED FRAME 

1 

1 

JUMBO1211

JUMBO1208

11 

11 

FIXED FRAME 

FIXED FRAME 

1 

1 

SBA330EW 

SBA330 

Page 6 Page 7

RB11

RB12

RB13

RB14

RB15

RB16

SPECIAL

PURPOSE

ROUND STRAW BALER

RB9 8 BRACKET LH FOR PULLING

CAST 

1 1031 0110001 100 NEW

1 RB10 1031 0107000 101  9 STAND FOR PARK SQUARE
TUBE RB17

RB18

RB19

12 

12 

1034 0105000 100 SWING BRACKET 1 JUMBO1209

SWING BRACKET 1 1033 0105000 100 

JUMBO1211

SBA330EW 

SWING BRACKET 1 1032 0105000 10012 

SBA330 

JUMBO1208

RB20 13 1033 0110000 101 

JUMBO1211

JUMBO1208

L-CLAMP FOR COVER 2 

WITH RIVET NUT M8

15 

16 

HEX BOLT M12x30 FT Y8  3 301 001060 12030 

HEX FLANGE BOLT

 M8 x 55 HT B10
2301 012040 08055

RB21

RB22

RB23

3010 1104008 030 4 14 HEX FLANGE BOLT 

M8x30 FT B10

SPARE NOT 
AVAILABLE

SPARE NOT 
AVAILABLE

SPARE NOT 
AVAILABLE

SPARE NOT 
AVAILABLE

SPARE NOT 
AVAILABLE
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 1. FIXED  HALF ASSEMBLY 1. FIXED  HALF ASSEMBLY

Page 8

Page 8
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DIN
NO

PART
IMAGE PART CODE PART NAME QNTY REMARKS

24 301 114040 24011 2LOCK NUT M24X2 

(CAT 1 & CAT 2)
RB32

25 301 121030 10000 

26 301 121030 12000 

27 301 121030 16000 

  

4 

14

HEX NYLON LOCK NUT 

M10 S8 

HEX NYLON LOCK NUT 

M12 S8 

HEX NYLON LOCK NUT 

M16 S8
1

RB33

RB34

RB35

 
 

DIN
NO

PART
IMAGE PART CODE PART NAME QNTY REMARKS

2

1

1

HEX BOLT M12x70 HT B10301 002010 10070

  

17 

18 HEX FLANGE BOLT 

M16 x 80 HT Y8

301 012030 16080

19 

20 

S.HEAD CAP SCREW 

M12x30 FT B12 

 

301 021020 12030 

301 031070 10030 
CSK SCREW WITH HEX 

4 

SOCKET  M10x30 FT Y10 

RB24

RB25

RB26

RB27

4 
SQUARE NECK BOLT 

301 101060 08025 21 

M8x25 FT Y8 

22 HEX  FLANGE NUT M8 Y8 10 301 131030 08008

23 301 131030 12012

24 301 111060 22000 

HEX FLANGE NUT M12 Y8 4 

2HEX NUT M22x1.5

RB28

RB29

RB30

RB31

28 30201 2220 10021  4
PLAIN WASHER 

M10x21x2 Y 
RB36

29 SPRING WASHER M12 Y 4 30202 7225 12000 RB37

30

31

SPRING WASHER M22 Y  30202 7240 22000 

304 0213 0641042 LYNCH PIN 6x42 Y 

2

1 

RB38

RB39
ROPE STAND

FOR

Page 9
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 1. FIXED  HALF ASSEMBLY  1.FIXED  HALF ASSEMBLY

Page 10 Page 11ROUND STRAW BALER

DIN
NO

PART
IMAGE PART CODE PART NAME QNTY REMARKS

33

34

LINCH PIN 11x45 Y 304 0213 1141045 

M6 GREASE NIPPLE 

STRAIGHT 

31901 0101 06013 

35 31812 0212 00000                           BALER BUZZER                         

2 

2 

1 

RB41

RB42

RB43

36

37

301 011030 06016 
 HEX FLANGE BOLT 

M6X16 FT Y8 
1

 302 012210 06015 2
 

PLAIN WASHER M6x15x1 Y 
  

RB44

RB45

38 TOP LINK PIN CAT - 2 

 

11031 0100 016 100RB46

CAT 2

Page 9

32 LINCH PIN 8x42 Y 304 0213 0841042 1 RB40 CAT 1

 
 

DIN
NO

PART
IMAGE PART CODE PART NAME QNTY REMARKS

44
M12 - NORD- LOCK STEEL

WASHERS  

2302 052125 12195  RB47

RB48 45 321 03001001 200 CHAIN FOR LIFTING 1
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2. MOVABLE HALF ASSEMBLY

DIN
NO

PART
IMAGE PART CODE PART NAME QNTY REMARKS

M
O

V
A

B
L

E
  
A

S
S

E
M

B
L
Y

19

1

2 

3 

1034 0109000 101               

PLATE FOR LIFTING 1031 0100002 100 1 

1031 0100004 100 ATTACHMENT BRACKET 

STUD 

2 

1031 0100006 100 TOP LINK SIDE PLATE 2 

4 

4 

4 

COVER MOUNT WITH              1 

1031 0109000 101                

JUMBO1209

 1 

1030 0109000 101             1

JUMBO1211

SBA330 EW 

5 JUMBO1209FRAME MOVABLE 1

Page 12 Page 13

RB100

RB101

RB102

RB103

RB104

RB105

RB106

11

3
1
0

1
8

7
1
7

1
4

6

1
4

2

11

1

1
6

1
2

4

1
3

9

8

1
5

ROUND STRAW BALER

RIVET NUT M8 

COVER MOUNT WITH 

COVER MOUNT WITH 

RIVET NUT M8 

RIVET NUT M8 

5

SBA330 

JUMBO1208

SPARE NOT 
AVAILABLE
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DIN
NO

PART
IMAGE PART CODE PART NAME QNTY REMARKSDIN

NO
PART

IMAGE PART CODE PART NAME QNTY REMARKS

2. MOVABLE HALF ASSEMBLY 2. MOVABLE HALF ASSEMBLY

5 FRAME MOVABLE  JUMBO12081

5 

5 

1 SBA330EW FRAME MOVABLE 

FRAME MOVABLE 1 SBA330

6 1033 0110000 101 

 301 001060 10030 7 

301 012030 160809

L-CLAMP FOR COVER 4 

HEX BOLT M10x30 FT Y8 2

1

10  

11 

12 

13 

14 

301 101060 08025 SQUARE NECK BOLT 

M8x25 FT Y8 
 8

3011 31030 08008 HEX  FLANGE NUT M8 Y8 12 

301 131030 12012 HEX FLANGE NUT 

M12 Y8 
2 

301 121030 16000 
HEX NYLON LOCK NUT 

M16 S8 
1 

30201 2215 08015 
PLAIN WASHER 

M8x15x1.5 Y 
4 

Page 14 Page 15

RB107

RB108

RB109

RB110

RB111

RB112

RB114

RB115

RB116

RB117

RB118

RB119

5 FRAME MOVABLE JUMBO12111
HEX FLANGE BOLT 

M16 x 80 HT Y8

ROUND STRAW BALER

WITH RIVET NUT 

301 002060 12045 8 HEX BOLT M12x45 HT Y8 2 RB113 RB120 30201 2220 10021
PLAIN WASHER 

M10x21x2 Y 
2 15

SPARE NOT 
AVAILABLE

SPARE NOT 
AVAILABLE

SPARE NOT 
AVAILABLE

SPARE NOT 
AVAILABLE
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DIN
NO

PART
IMAGE PART CODE PART NAME QNTY REMARKS

2. MOVABLE HALF ASSEMBLY

RB121 

RB122 

RB123  SQUARE NECK BOLT 

M8x20 FT Y8
4

30201 2225 12035 
PLAIN WASHER 

M12x35x2.5Y 
2 

30202 7222 10000 SPRING WASHER M10 Y 2 

30110 1140 08020 

Page 16 Page 17

16 

17

18  

ROUND STRAW BALER
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DIN
NO

PART
IMAGE PART CODE PART NAME QNTY REMARKS

1

2 

3 

4

5 

6 

C
O
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V
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 &
 W

H
E

E
L

3. CONVEYOR & WHEEL ASSEMBLY

1031 0100008 100 

3500 2010100 861

1031 0100011 100 

1031 0100022 100 

1031 0106000 100 

1033 0100018 100 ALL MODEL

7 

MAIN WHEEL AXEL  2 

2 
TYRE 16 X6.50-86 

WHEEL RIM 2 

DUST CUP FOR 

PROTECTION 
2 

CONVEYOR FOR BALE 1 

SPRING 

(CONVEYOR FOR BALE) 
2 

3010 1204 008 055 2 
HEX FLANGE BOLT 

M8 x 55 HT B10

Page 18 Page 19

RB150

RB151

RB152

RB153

RB154

RB155

RB156

PR LG RIB TL 

10

14

8

10

14

7

6

9
12

1

8

5

2

15

3

15

13

4

11

ROUND STRAW BALER

8

9 

301 002060 12080 

301 121030 08000 

2 

2 

HEX BOLT M12x80 HT Y8 

HEX NYLON LOCK NUT 

M8 S8  

RB157

RB158
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DIN
NO

PART
IMAGE PART CODE PART NAME QNTY REMARKS

10 

11 

12

13 

14

15 

3. CONVEYOR & WHEEL ASSEMBLY

301 121030 12000 

301 121030 14000 

30201 2215 08015 

30201 2220 14028 

30201 2225 12024

30810 1112 06205 

2 

2 

2

2 

2 

4 

HEX NYLON LOCK NUT 

M12 S8 

HEX NYLON LOCK NUT 

M14 S8 

PLAIN WASHER 

M8x15x1.5 Y 

PLAIN WASHER 

M14x28x2.5 Y 

PLAIN WASHER 

M12x24x2.5Y 

BEARING 6205 2RS 

Page 20 Page 21

RB159

RB160

RB161

RB162

RB163

RB164

ROUND STRAW BALER
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4. MAIN GEARBOX ASSEMBLY - MECHANICAL 

1 1031 0200001 102

1031 0200002 101

1030 0200002 100

1034 0200002 101

2

2

2

SPLINE SHAFT

HOUSING RH
JUMBO1211

SBA330 EW

1

HOUSING RH

HOUSING RH JUMBO 1209 

1

1

1

1031 0200003 101 HOUSING LH
JUMBO1211

SBA330 EW
13

1030 0200003 100 HOUSING LH
JUMBO1208

SBA330
13

Page 22 Page 23

RB200

RB201

RB202

RB203

RB204

RB205

RB206

RB207

RB208

39

7

5

10

42

11

25

 

14

9

24

40

26

30

28

17

1

41

3

21

34

32

18

36

12

15

37

27

20

29

38
16

19
35

23

4

18

42

21

8

2
17

13

22

6

14

31

33

21

43 JUMBO1208

SBA330

ROUND STRAW BALER

0 MAIN GEAR BOX ASSEMBLY1030 0200000 100 1

0 MAIN GEAR BOX ASSEMBLY1031 0200000 100 1

0 MAIN GEAR BOX ASSEMBLY1034 0200000 100 1

JUMBO1211

SBA330 EW

SBA330

JUMBO1211

SBA330 EW

SBA330

JUMBO 1209 

JUMBO1208

SHEAR BOLT KIT

44
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DINDIN
NONO

PARTPART
IMAGE IMAGE PART CODEPART CODE PART NAMEPART NAME QNTYQNTY REMARKSREMARKS

4. MAIN GEARBOX ASSEMBLY - MECHANICAL 4. MAIN GEARBOX ASSEMBLY - MECHANICAL 

JUMBO1208

SBA330

JUMBO 1209 

1

1

1030 0200021 100 MAIN SHAFT LONG

1034 0200021 100

6

MAIN SHAFT LONG6

7 1031 0200008 100 KEY 6 x 6 x 25 ss 1

8 1031 0200013 100 C SPACER

 

1

9 1031 0200015 100 BALER GB CENTER 1

10 1031 0300022 100 SPECIAL WASHER 35X26X0.7

 

1

11 1031 0200017 100 OIL DRAIN PLUG 3/8 1

12 1031 0200018 100 OIL FILLING COCK 1/2” TCDF 1

13 30611012505207 OIL SEAL 25 X 52 X 7 1

14 1031 0200022 100 GASKET 2

15 1031 0200009 100 CHAIN WHEEL 16T 1

16 1031 0200010 100 DRIVE FLANGE 1

17 3010 1103010 025
HEX FLANGE BOLT 

M10x25 FT Y8 
12

18 301 012040 12065
HEX FLANGE BOLT 

M12 x 65 HT B10 4

RB212

RB213

RB214

RB215

RB216

RB217

RB218

RB219

RB220

RB221

RB222

RB223

RB224

RB225

RB226

6 1031 0200021 100 MAIN SHAFT LONG
JUMBO1211

SBA330EW
1

4 1031 0200005 102 PINION 1

5 1031 0200006 100 CROWN 1RB211

RB210

1034 0200003 101 HOUSING LH JUMBO 120913RB209

Page 25Page 24ROUND STRAW BALER
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DINDIN
NONO

PARTPART
IMAGE IMAGE PART CODEPART CODE PART NAMEPART NAME QNTYQNTY REMARKSREMARKS

4. MAIN GEARBOX ASSEMBLY - MECHANICAL 4. MAIN GEARBOX ASSEMBLY - MECHANICAL 

 

26 3061 10135 06207 
 

OIL SEAL 35x62x7 1

27

28

3081 01111 06305

3081 01112 06007

 

 

BEARING 6305 2RS

BEARING 6007 2RS

1

1

 

 

29 3190 10101 06013
 GREASE NIPPLE 

M6 STRAIGHT
1

Page 26 Page 27

RB227

RB228

RB229

RB230 30 3081 01111 06206  BEARING 6206 1  

RB232

OLD

RB233

RB234

RB236

RB237

RB238

RB239

ROUND STRAW BALER

24 30502 020 220062 CIRCLIP B 62 1 

25 3061 10125 05207 OIL SEAL 25x52x7 1

22 30810 1112 06304 BEARING 6304 2RS 1

20 301 131030 08008 HEX FLANGE NUT M8 Y8 1

21 301 121030 12000
HEX NYLON LOCK NUT 

M12 S8
13

19 3010 0206 008 030 1 ALL MODELHEX BOLT M8X30 HT 8.8 

26 3061 10135 06210 
 

OIL SEAL 35x62x10 1 NEWRB235

(SHEAR BOLT)

RB231 23 30501 0202 12025 CIRCLIP A 25 1
31 1031 0800020 100

 
SPROCKET 43T 1  RB240

ALL MODEL

RB241 32 1031 0200023 100 PLASTIC GUARD 

DRIVE SHAFT
1

35 1031 02000 11100 IGLUDUR BUSH 1 1

RB242

RB243

RB244

33 3020 12240 12030  PLAIN WASHER 

M12 x 30 x 4 Y
1 

34 3020 52125 12195
 M12 NORD LOCK 

STEEL WASHER
8
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4. MAIN GEARBOX ASSEMBLY - MECHANICAL 

Page 28 Page 29

RB249

DIN
NO

PART
IMAGE PART CODE PART NAME QNTY REMARKS

36 1031 02000 12100 IGLUDUR BUSH 2 1 

37 3020 46220 10018  BANJO WASHER 3/8" 1 

38 3020 27220 08000 SPRING WASHER M8 Y 1

RB245

RB246

Rb247

RB248 39 3450 30000 02000
GEARBOX OIL LEVEL 

INDICATOR
1

40 3020 49570 00001 BANJO WASHER 1/4" BSP 1

41 1031 02000 24100 PIC PLASTIC CAP 1

43 3020 49570 00004 BANJO WASHER 1/2 1

42 3081 01111 06305 BEARING 6305 1

ROUND STRAW BALER

RB250

RB251

RB252

44 1031 0200 026 100 SHEAR BOLT KIT 1RB253 ALL MODEL
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ROLLER TYPE POSITION ALL MODEL

Page 30 Page 31
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4

2
7

7

2
5

1
5

 
(R
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P
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)
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(R

O
L
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2
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2
1

8

1
3

 
(R

O
L
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1
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1
1
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1

1
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1
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1
0
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1
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1

1
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2
7

2
5

2
9

11
2

1
2

8

3
0

2
8

19

1
6

 
(R

O
L

L
E

R
 T

Y
P

E
  

4
)

7

SBA 330 JUMBO 1208

SBA 330 EW JUMBO 1209 & JUMBO 1211

O
L

D
 M

A
C

H
IN

E
-R

O
L

L
E

R
 C

O
N

F
IG

U
R

A
T

IO
N

2
2

2
0

6
 B

E
A

R
IN

G
 T

Y
P

E
 (

O
L

D
)

2
2

2
0

6
 B

E
A

R
IN

G
 T

Y
P

E
 (

O
L

D
)

TYPE 2 ROLLER

TYPE 1 ROLLER

TYPE 1 ROLLER

TYPE 3 ROLLER

TYPE 4 ROLLER

TYPE 2 ROLLER

TYPE 1 ROLLER

TYPE 5 ROLLER

TYPE 3 ROLLER

TYPE 4 ROLLER

TYPE 2 ROLLER

TYPE 1 ROLLER

TYPE 1 ROLLER

TYPE 3 ROLLER

TYPE 4 ROLLER

TYPE 2 ROLLER

TYPE 5 ROLLER

TYPE 1 ROLLER

TYPE 3 ROLLER

TYPE 4 ROLLER

ROLLER QTY PER MACHINE

TYPE 1 ROLLER = 7 Nos

TYPE 2 ROLLER = 2 Nos

TYPE 3 ROLLER = 2 Nos

TYPE 4 ROLLER = 1 No

ROLLER QTY PER MACHINE

TYPE 1 ROLLER = 4 Nos

TYPE 2 ROLLER = 1 No

TYPE 3 ROLLER = 2 Nos

TYPE 4 ROLLER = 1 No

TYPE 5 ROLLER = 2 Nos

ROLLER QTY PER MACHINE

TYPE 1 ROLLER = 5 Nos

TYPE 2 ROLLER = 2 Nos

TYPE 3 ROLLER = 2 Nos

TYPE 4 ROLLER = 1 No

TYPE 5 ROLLER = 2 Nos

ROLLER QTY PER MACHINE

TYPE 1 ROLLER = 6 Nos

TYPE 2 ROLLER = 1 No

TYPE 3 ROLLER = 2 Nos

TYPE 4 ROLLER = 1 No

ROUND STRAW BALER
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5. BALER ROLLER  ASSEMBLY

Page 34 Page 35

ROLLER TYPE 1

ROLLER TYPE 3

ROLLER TYPE 5

22

24

31

9

13

10

31

342474

18

1

819

26

3

5

31

22
24

9

15

10

31

24

6
261

1

8

19

22

24

31

9

17

10

31

342474

18

1

819

7

TM

Page 32 Page 33ROUND STRAW BALER
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5. BALER ROLLER  ASSEMBLY

Page 34 Page 35

ROLLER TYPE-2 (CS 206)

ROLLER TYPE-4 (CS 206)

9

14

22

21

24

31

33

34

35

36
323034

18

2

819

31

24

27
7

22

20

9

16
35 33

3437
3234

182

ROUND STRAW BALER



TM

DIN
NO

PART
IMAGE PART CODE PART NAME QNTY REMARKS

5. BALER ROLLER  ASSEMBLY

1 1031 0300001 100 CHAIN WHEEL 22T SHORT 13/11       JUMBO/SBA

Page 36 Page 37

RB275

RB276

RB277

RB278

RB279

RB280

3 1031 0300003 100 

4 1031 0300005 100          

5 1031 0300007 101 

6 1031 0300008 101 

SPACER A     9/8   JUMBO/SBA 

 BEARING FLANGE CS205  16/14

PIVOT FLANGE RH 1 

PIVOT FLANGE LH 1 

2 1033 0300004 100 
CHAIN WHEEL 22T 

(30 DIA)- TYPE 2 ROLLER           
3/2  JUMBO/SBA 

DIN
NO

PART
IMAGE PART CODE PART NAME QNTY REMARKS

8 1031 0300011 101 

9 1031 0305000 100 

10 1031 0306000 100 

11 1031 0300003 102 

13 

12 1038 0300004 100 1

1034 0301000 100   JUMBO1209 

SPECIAL WASHER 40x17x4 12/10        JUMBO/SBA 

ROLLER CUP RIGHT 

ASSEMBLY 
12/10      JUMBO/SBA 

ROLLER CUP LEFT ASSY 9/8      JUMBO/SBA 

BEARING FLANGE SPLINED             3/1

SPACER - B 

(SPLINED ROLLER)

ROLLER TYPE 1 7

RB282

RB283

RB284

RB285

RB286

RB287

 OLD MODEL

5. BALER ROLLER  ASSEMBLY

ROUND STRAW BALER

RB281 7 1031 0300022 100 SPECIAL WASHER 

35x25x0.7          
9/8 JUMBO/SBA 1033 0301000 100 

JUMBO1211 

SBA330EW 
13 ROLLER TYPE 1 5/4 RB288



TM

DIN
NO

PART
IMAGE PART CODE PART NAME QNTY REMARKS

5. BALER ROLLER  ASSEMBLY5. BALER ROLLER  ASSEMBLY

13 1032 0301000 100 
JUMBO1208 

SBA330 

14 1034 0302000 101 JUMBO1209 

ROLLER TYPE 1  7/6

ROLLER TYPE 2  2 

Page 38 Page 39

RB289

RB290

RB291

RB292

RB293

RB294

OLD

DIN
NO

PART
IMAGE PART CODE PART NAME QNTY REMARKS

14 1032 0302000 101 
JUMBO1208 

SBA330 

15 1034 0303000 100 JUMBO1209 

1033 0303000 100  
JUMBO1211 

SBA330EW 
15 

ROLLER TYPE 2 2/1 

ROLLER TYPE 3 2 

ROLLER TYPE 3 2 

RB295

RB296

RB297

RB298

RB299

RB300

RB301

OLD

(22206 TYPE)

14 1034 0302000 103 JUMBO1209 ROLLER TYPE 2- CS 206  2 

NEW

1033 0302000 101 14 
JUMBO1211 

SBA330EW 

ROLLER TYPE 2 2/1 

OLD

1033 0302000 103 14 

JUMBO1211 

SBA330EW ROLLER TYPE 2-CS 206 2/1 

NEW

(22206 TYPE)

(22206 TYPE)

14 1032 0302 000 103

JUMBO1208 

ROLLER TYPE 2-CS 206 2 
SBA 330

NEW

16 

16 

1033 0304000 102

1032 0304000 102

ROLLER TYPE 4 

(SPLINED END CUP) 30 DIA

ROLLER TYPE 4 (SPLINED)

1

1

JUMBO1211 

SBA330EW 

JUMBO1208 

SBA330 

15 1032 0303000 100 
JUMBO1208 

SBA330 
ROLLER TYPE 3 2 

(22206 TYPE) OLD

16 1033 0304 000 103 ROLLER TYPE 4- CS 206 1
JUMBO1211 

SBA330EW 

NEW

(22206 TYPE)
OLD

ROUND STRAW BALER

16 1032 0304000 103 ROLLER TYPE 4 - CS 206 1
JUMBO1208 

SBA330 
RB302

NEW



TM

DINDIN
NONO

PARTPART
IMAGE IMAGE PART CODEPART CODE PART NAMEPART NAME QNTYQNTY REMARKSREMARKS

5. BALER ROLLER  ASSEMBLY5. BALER ROLLER  ASSEMBLY

16 1034 0304000 102 ROLLER TYPE 4 (SPLINED) 1 JUMBO1209 
301 011040 08020

17  

HEX FLANGE BOLT

                   M8 x 25 FT B10

19 
                                                      

HEX NYLON LOCK NUT 

M16x1.5 S8

20  

22 30501 0202 12025 

23 30502 0202 20062  

24

25 3081 02112 22206           BEARING 22206 2RS                  

26 3010 11040 08030 

45/51

301 031070 08025 3

301 121030 16150  9/11 

CIRCLIP A 25 13/11 

CIRCLIP B 62 3/2

BEARING CS 205 2RS 22/18 

3/2

6
HEX FLANGE BOLT 

M8 x 30 FT B10

Page 40 Page 41

RB303

RB304

RB305

RB306

RB307

RB308

RB309

RB310

RB311

RB312

RB313

RB314

RB315

JUMBO/SBA 

3081 0611200 205

17 

HEX FLANGE BOLT 

M8 x 20 FT B10

16 1034 0304000 103 ROLLER TYPE - CS 206
1 JUMBO1209 

(22206 TYPE)

NEW

OLD

SBA /

JUMBO

1033 0305 000 100 ROLLER TYPE 5

1034 0305 000 100 ROLLER TYPE 5

2

2

SBA 330 EW/

JUMBO 1211

JUMBO 1209

21

18 30100106010020 HEX BOLT M10X20FT 6/9
SBA /

JUMBO

ROUND STRAW BALER

RB316 27 1033 0300005 100 
JUMBO / 

SBA

SPACER 30 DIA

(TYPE 2 & TYPE 4) 
3/2 



TM

DINDIN
NONO

PARTPART
IMAGE IMAGE PART CODEPART CODE PART NAMEPART NAME QNTYQNTY REMARKSREMARKS

5. BALER ROLLER  ASSEMBLY5. BALER ROLLER  ASSEMBLY

28 

29 

30 

1033 0300023 100

1038 0300010 100

1033 0300001 100

SPACER B (TYPE 2)

SHIM 30 DIA - 2 MM

(TYPE 2 & TYPE 4)

2/1

3/2

2/1

Page 42 Page 43

OLD MODEL

JUMBO / 

SBA

SHIM 30 DIA - 1 MM

(TYPE 2 & TYPE 4)
JUMBO / 

SBA
RB319

RB320 31

RB321 32 3081 06112 00206 BEARING CS 206 2RS

RB322 33 1031 0300 062 100 ROLLER CUP LEFT - 206

RB323 34 1031 0400 031 100 BEARING FLANGE CS 206

RB324 35 3013 50030 10023 RIVET NUT M10

RB325 36 1030 0300 023 100 SPACER B ( TYPE 2 - CS 206)

RB326 37 1038 0300 004 100 SPACER B (SPLINED ROLLER)

RB317

RB318

2/3

4/6

2/3

SBA  /

JUMBO

SBA /

JUMBO

SBA /

JUMBO

6/9

3013 50030 08023 RIVET NUT M8
51/63

1

1/2

SBA /

JUMBO

SBA /
JUMBO

SBA /

JUMBO

ROUND STRAW BALER



TM

R
O

L
L

E
R

 D
R

IV
E

 A
S

S
E

M
B

L
Y

6. ROLLER DRIVE ASSEMBLY

Page 44 Page 45

DIN
NO

PART
IMAGE PART CODE PART NAME QNTY REMARKS

2

RB350

3 

4    

5 

6 

7 

1031 0300012 100 

1031 0300016 100 

1031 0300017 100 

1031 0307000 100 

BRACKET CHAIN TENSIONER 

BOTTOM 

1 

1031 0308000 100 1 

1031 0400049 100 

1033 0300014 100 
 

JUMBO1211 

JUMBO1208 

PLATE CHAIN TENSIONER  1

CHAIN TENSIONER SPRING  2

COLLAR FOR SPRING 

BRACKET CHAIN TENSIONER 

TOP 

SPECIAL WASHER 

30x21x1.5  
4

ROD IDLER ADJUSTMENT 1RB358

RB357

RB356

RB355

RB354

RB353

RB351

1

2

RB352

3510 1011 202 230 IGUS BUSH PSM-2022-304a 
   

5a    
3510 1011 202 230 IGUS BUSH PSM-2022-30 1 

ROUND STRAW BALER

1 



Page 42 Page 43

TM

ROUND STRAW BALER Page 46 Page 47

6. ROLLER DRIVE ASSEMBLY

DIN DINNO NO
PART PART

IMAGE IMAGE PART CODE PART CODEPART NAME PART NAMEQNTY QNTYREMARKS REMARKS

7

15

8

16

9

17

10 

17 

11 

18 

12 

19 

13 

20 

14

21

1031 0300014 100 
SBA330EW  

SBA330 

1031 0300013 100 

2

301 121030 10000 

30201 2215 08015 

30201 2220 10021 

30202 7220 08000 

3030 11103 03026 

3081 01112 06303 

1031 0300018 100
ROLLER CHAIN RENOLD 

2.4-72L

(FIXED & MOVABLE FRAME)

1 JUMBO /SBA

1033 0300022 100
ROLLER CHAIN RENOLD

2.4-86L

(FIXED FRAME)

1 

1031 0300019 100

ROLLER CHAIN RENOLD

2.4-63L
(MOVABLE FRAME)

1031 0300020 100
ROLLER CHAIN RENOLD

2.4-21L

(CONNECTING)

1033 0300020 100 

1 

1 

30301 1103 03018 SPLIT PIN 3x18 Y 2

6. ROLLER DRIVE ASSEMBLY

ROD IDLER ADJUSTMENT  2 

IDLER ROLLER 6/4 

HEX NYLON LOCK NUT 

M10 S8 
2 

PLAIN WASHER 

M8X15x1.5 Y 
2 

PLAIN WASHER 

M10x21x2 Y 4 

SPRING WASHER M8 Y  2 

SPLIT PIN 3x26 Y 2 

30501 0202 10017 

 

CIRCLIP A 17 4 

BEARING 6303 2RS 6/4 

ROD IDLER ADJUSTMENT 

FRONT 
1 

RB368

RB369

RB370

RB371

RB372

RB373

RB374

RB375

RB376

32104 0210 00000

32105 0210 00000

CHAINLINK FULL 10A

CHAINLINK HALF 10A

3010 1104008 025 

RB359

RB360

RB361

RB362

RB363

RB364

RB365

RB366

RB367

HEX FLANGE BOLT 

M8X25 FT B10  

SPARE



TM

DIN
NO

PART
PART CODE PART NAME QNTY REMARKS

0

0

0

STRAW PICKUP & REEL DRIVE ASSEMBLY

1031 0400 000 100

1034 0400 000 100

 1030 0400 000 100

1

1 

1 

Page 48 Page 49

RB400

RB401

RB402

STRAW PICK UP & 

ROUND STRAW BALER

STRAW PICKUP & REEL DRIVE ASSEMBLY

REEL DRIVE ASSEMBLY

STRAW PICK UP & 

REEL DRIVE ASSEMBLY

STRAW PICK UP & 

REEL DRIVE ASSEMBLY

SBA330 EW & JUMBO 1211

JUMBO 1209

SBA 330 & JUMBO 1208

7. STRAW PICKUP ASSEMBLY



TM

DIN
NO

PART
IMAGE PART CODE PART NAME QNTY REMARKS

1

2

3

3 

3 

4 

4 

4S
T

R
A

W
 P

IC
K

U
P

 A
S

S
E

M
B

L
Y

7. STRAW PICKUP ASSEMBLY

1031 0400001 100 

1031 0400002 100 

1031 0400003 100 

1031 0400003 100  

1031 0400003 100  

JUMBO1211 

SBA330EW 

JUMBO1208 

SBA330 

1031 0400004 101 

1031 0400004 101  
JUMBO1211 

SBA330EW 

1031 0400004 101 
JUMBO1208 

SBA330 

REEL COVER SIDE PLATE 1 

PIVOT SHAFT 1 

GUIDE STRIPS        JUMBO 1209 14

GUIDE STRIPS 17 

GUIDE STRIPS 11

SPOCKS        32 JUMBO 1209 

36SPOCKS        

24 SPOCKS        

Page 50 Page 51

RB403

RB404

RB405

RB406

RB407

RB408

RB409

RB410

38

2

12

31

32

6

13

33

22

29

23

26

4

17

27

19

13

3

8

28

6

30

21

35

36

41

16

37

30

7

42

28

9

24

20

5

2128

30

34

39

25

1
39

7

11

10

10

33

15

18

ROUND STRAW BALER



TM

DIN
NO

PART
IMAGE PART CODE PART NAME QNTY REMARKS

5

6

7

8

8

8

9 

7. STRAW PICKUP ASSEMBLY

 1031 0400005 100 

1031 0400006 100   

1031 0400007 100 

1034 0400011 100 JUMBO1209 

1031 0400011 100 
JUMBO1211 

SBA330EW 

1030 0400011 100 
JUMBO1208 

SBA330 

1031 0400012 101 

GUIDE PLATE (SG)

1 

NYLON BUSH 8

SUPPORT PLATE  2

MAIN SHAFT REEL 1 

MAIN SHAFT REEL  1

MAIN SHAFT REEL 1 

INSPECTION COVER  1 

Page 52

RB411

RB412

RB413

RB414

RB415

RB416

RB417

RB418

OLD

 1031 0400005 102 5

GUIDE PLATE 

1 NEW

RB419

RB420

RB421

RB422

RB423

RB424

RB425

ROUND STRAW BALER

1034 0401000 101 
REEL MAIN BRACKET WITH 

RIVET NUT ASSEMBLY

REEL MAIN BRACKET WITH 

RIVET NUT ASSEMBLY
1031 0401000 101 

16
JUMBO1208 

SBA330 REEL MAIN BRACKET 
1 RB426

REEL MAIN BRACKET WITH 
1030 0401000 101 

Page 53



TM

 

DIN DIN
NO NO

PART PART
IMAGE IMAGE PART CODE PART CODEPART NAME PART NAMEQNTY QNTYREMARKS REMARKS

17 21

18 22

19 23

19 24 

19 25 

20 26 

20 
27 

7. STRAW PICKUP ASSEMBLY7. STRAW PICKUP ASSEMBLY

1031 0402000 100 

1031 0403000 100 

1034 0404000 100  JUMBO1209

1031 0404000 100  
JUMBO1211 

SBA330EW 

1030 0404000 100 
JUMBO1208 

SBA330 

1034 0405000 100 JUMBO1209

1031 0405000 100 
JUMBO1211 

SBA330EW 

301 011040 08020

301 012040 08055

301 012030 10060 

301 031070 08020
CSK SCREW WITH HEX 

SOCKET M8x20 FT Y10 

301 131030 08008

301 121030 08000 

301 121030 10000 

REEL COVER HOUSING RH 1 

REEL COVER HOUSING LH 1 

SHAFT FOR PICKUP SPOCKS 4 

SHAFT FOR PICKUP SPOCKS 4 

SHAFT FOR PICKUP SPOCKS 4 

PROTECTIVE SPOCKS 1 

PROTECTIVE SPOCKS 1 

15 

HEX FLANGE BOLT 

M8 x 55 HT B10
36 

HEX FLANGE BOLT 

M10x60 HT Y8 
2 

4 

HEX FLANGE NUT M8 Y8 4 

HEX NYLON LOCK NUT 

M8 S8 
36 

HEX NYLON LOCK NUT 

M10 S8 
2 

Page 54 Page 55

RB427

RB428

RB429

RB430

RB431

RB432

RB433

RB435

RB436

RB437

RB438

RB439

RB440

RB441

HEX FLANGE BOLT 

M8 x 20 FT B10

ROUND STRAW BALER

20 1030 0405000 100 
JUMBO1208 

SBA330 
PROTECTIVE SPOCKS 1 RB434

RB442 28 30201 2215 08015 PLAIN WASHER 

M8x15x1.5 Y  
84



TM

DIN DIN
NO NO

PART PART
IMAGE IMAGE PART CODE PART CODEPART NAME PART NAMEQNTY QNTYREMARKS REMARKS

29

37

30

38

31

39

32 

33 

41 

34 

35 

36

7. STRAW PICKUP ASSEMBLY7. STRAW PICKUP ASSEMBLY

30201 2220 10021 

30202 7220 08000 

 30202 7235 16000 

3030 11103 03026 

3030 11103 05056

3040 11303 00080

3050 10202 10012 

 3081 06112 00201  

3010 11030 08016

301 011040 08025

 1031 0400042 100 

 1031 0400061 100 

PLAIN WASHER 

M10x21x2 Y 
2 

SPRING WASHER M8 Y 55 

SPRING WASHER M16 Y 1 

SPLIT PIN 3x26 Y 2

SPLIT PIN 5x56 Y  8

R CLIP 3X80  2

CIRCLIP A 12 4 

BEARING 

6201-2RS/LR201        
4 

HEX FLANGE BOLT 

M8x16 FT Y8 
2 

HEX FLANGE BOLT 

M8x25 FT B10 

3

D SHACKEL M8  2

DOG CHAIN 18 LINK 1 

Page 56 Page 57

RB443

RB444

RB445

RB446

RB447

RB448

RB449

RB450

RB451

RB452

RB453

RB454

RB455 42 1031 0400008 100
GUIDE PLATE

IGLUDUR BUSH
1 NEW

ROUND STRAW BALER



TM

DIN
NO

PART
IMAGE PART CODE PART NAME QNTY REMARKS

1

2

3

4 

5 

6 

7 

8

8. REEL DRIVE ASSEMBLY

1031 0300013 100 

1031 0400047 100 

 1031 0300011 101  

1031 0400019 100 

1031 0400020 100 

1031 0400021 100 

1031 0400022 100

1031 0400023 100 

IDLER ROLLER 1 

SPECIAL WASHER 40x25x2.9 6 

SPECIAL WASHER 40x17x4 1 

BEARING CAP 1 

BEARING FLANGE PLF-204 1 

FLANGE FOR CLUTCH 1 

CLUTCHSPRING  4

BEARING FLANGE PLF-205 2 

Page 58 Page 59

RB475

RB476

RB477

RB478

RB479

RB480

RB481

RB482

ROUND STRAW BALER

4
2

2
6

3
4

3
8

4

2

1
8

5

1
4

5
1

4
5

1
6

4
8

3
11

3
2

1
2

1
3

1
8

1

4
3

8

3
9

2
7 2

2

3
6

4
4

 

2
4

4
7

2
9

1
7

3
0

 

1
0

9

2
5

5
0

1
0

2
3

3
1

7

6

4
1

4
0

3
7

2
8

1
5

3
3

2
1

3
5

4
9

4
2

4
6

1
9

 R
E

E
L

 D
R

IV
E

 A
S

S
E

M
B

L
Y



TM

Page 60 Page 61

DIN DIN
NO NO

PART PART
IMAGE IMAGE PART CODE PART CODEPART NAME PART NAMEQNTY QNTYREMARKS REMARKS

9
17

10

11

18

12 

19 

13 

20 

14

21 

15 

22

16

23

 1031 0400024 100 

1031 0400028 100 

1031 0400029 100 

1031 0400031 100 

1031 0400032 100  

1031 0400033 100 

1031 0415 000 100  

1031 0400040 100 

1031 0400045 100 

 
1031 0400049 100 

 

1031 0406000 100 

1031 0407001 100 

 1031 0408000 100 

FLANGE INTERMEDIATE 1 

1031 0400025 100 CLUTCH PLATE                    2 

6031 0400026 101
SPROCKET 18 TEETH

(30 DIA) 
1 

SQUARE NUT 1 

TENSIONER BUSH 1 

BEARING FLANGE PF 206 2 

LOCK PLATE 1 

REEL EXTENSION SPRING 2 

1 

2 

1 

1 

1 

1 

1 

END YOKE  M10x40

REEL TENSIONER EYE 

BOLT M10 

 

REEL COVER RUBBER 

GROMMET 
 

SPECIAL WASHER 

30x21x1.5 

 

COVER LH 
 

SPROCKET 32 T  

BRACKET FOR LOCK  

RB483

RB484

RB485

RB486

RB487

RB488

RB489

RB490

RB491

RB492

RB493

RB494

RB495

RB496

RB497

RB498

 1031 0407000 100 SPROCKET ASSY 32 TEETH  

 1031 0407002 100 BRONZE BUSH 

24 3510 1011 202 230 IGUS BUSH PSM-2022-30 1 

ROUND STRAW BALER

8. REEL DRIVE ASSEMBLY 8. REEL DRIVE ASSEMBLY

ASSEMBLY

25 1033 0400044 100   
JUMBO1211 

JUMBO1208 
1PULL RODRB499



TM

ROUND STRAW BALER

DIN DIN
NO NO

PART PART
IMAGE IMAGE PART CODE PART CODEPART NAME PART NAMEQNTY QNTYREMARKS REMARKS

32

25 33

26 34

27 35

28 36

29 37

30 38

31 39

8. REEL DRIVE ASSEMBLY8. REEL DRIVE ASSEMBLY

1031 0400044 100  

301 011040 08025

SBA330EW  

SBA330 

2

301 011030 10020 

 301 012030 10070

301 011030 12040

301 131030 10010

301 121030 10000 

 301 121030 16150         

301 17006 020000  

30201 2215 08015 

3020 1222010 021

30201 2225 12024 

30201 2230 20037 

 30202 7220 08000 

30202 7222 10000 

OLD MODEL 

OLD MODEL 

1PULL ROD

HEX FLANGE HEAD BOLT 

M10 x 20 FT B10
2

HEX FLANGE BOLT 

M10 x 70 HT Y8  
4

1

HEX  FLANGE NUT M10 Y8 7 

HEX NYLON LOCK NUT 

M10 S8 1 

HEX NYLON LOCK NUT 

M16x1.5 S8
1

HEX CASTLE NUT 

M20x1.5 Y8          
1

PLAIN WASHER 

M8x15x1.5 Y 
2 

PLAIN WASHER 

M10x21x2 Y 
4

PLAIN WASHER 

M12x24x2.5 
1

PLAIN WASHER 

M20x37x3 Y 
1 

SPRING WASHER M8 Y 2 

SPRING WASHER M10 Y  5

Page 62 Page 63

RB500

RB501

RB502

RB503

RB504

RB505

RB506

RB507

RB508

RB509

RB510

RB511

RB512

RB513

RB514

HEX FLANGE BOLT 

M12 x 40 FT Y8  

HEX FLANGE BOLT 

M8 x 25 FT B10  

40 30202 7225 12000 SPRING WASHER M12 Y 1 RB515



TM

DIN DIN
NO NO

PART PART
IMAGE IMAGE PART CODE PART CODEPART NAME PART NAMEQNTY QNTYREMARKS REMARKS

41

48

42

49

43

50

51

44

45

46

8. REEL DRIVE ASSEMBLY8.REEL DRIVE ASSEMBLY

3030 11103 03018 

 3030 11103 03026 

3081 06112 00205

3081 01112 06203 

 3081 06112 00204 

NEW MODEL 

         1031 04000 18100 PLASTIC KNOB M8- SMALL 3

301 011030 10020

301 011030 10030

301 011030 10045

 3081 06112 00206 

SPLIT PIN 3x18Y  2

SPLIT PIN 3x26 Y 1 

BEARING CS 205 2RS 1 

BEARING 6203 2RS 1 

BEARING CS 204 2RS  2

3 

1

1 

BEARING CS 206 2RS 1 

Page 64 Page 65

RB516

RB517

RB518

RB519

RB520

RB521

RB523

RB524

RB525

RB526

HEX FLANGE BOLT

 M10 x 45 FT Y8

HEX FLANGE BOLT 

M10 x 30 FT Y8

HEX FLANGE HEAD BOLT 

M10 x 20 FT B10

ROUND STRAW BALER

47 1031 04000 56100 
ROLLER CHAIN RENOLD 

2.4-29L  (CLUTCH)
1 RB522



TM

DIN
NO

PART
IMAGE PART CODE PART NAME QNTY REMARKS

1 

2 

3 

4    

5 

6 

7 T
W

IN
E

 B
IN

D
IN

G
 1

 A
S

S
E

M
B

L
Y

9. TWINE BINDING 1 ASSEMBLY

1031 0500001 100  

1031 0500004 100 

1031 0500005 100 

1031 0500006 100 
TWINE TENSION BRACKET 

SPRING 

1031 0500007 100 

1031 0500008 101 

1031 0500010 100 

1CAM 

PIVOT BRACKET PULL 

SPRING
2 

RETAINER  1

2 

BEARING PULLEY  3

TIE ROD 1 

ANGLE BRACKET 1 

Page 66 Page 67

RB550

RB551

RB552

RB553

RB554

RB555

RB556

ROUND STRAW BALER

2
8

2
6

2
2

2
3

4

3
18

2
7

19

2
9

2
5

5

2
6
2
4

2
4

2
1

2
1

2

14

1
0

3
5

6

2
5 16

2
9

13

175

2
4

8

2
4

3
4

3
3

1

2
6

3
1

2
6

3
2

3
0

2
4

2
8

15

2
0

7

2
3

2
2

11

12 2
4

2
6



TM

Page 68 Page 69

 

DIN
DIN NO

NO

PART
PART IMAGE 

IMAGE 
PART CODE

PART CODE
PART NAME

PART NAME
QNTY

QNTY
REMARKS

REMARKS

16 

8 

18 

19 

9 

20    

10 

   

21 

11 

22 

12 

23 

15 

9. TWINE BINDING 1 ASSEMBLY9. TWINE BINDING 1 ASSEMBLY

 
1031 0500040 100 

1031 0501000 100 

1031 0502000 100

3510 1011 121 425

1031 0505000 100 

 

 1033 0503000 100 

301 011040 08030

 301 031070 06016 CSK SCREW WITH HEX 

SOCKET  M6x16 FT Y10   

301 131030 08008

301 121030 06000 

302 012210 06015

1 END YOKE PIN M8x32 

3020 1223012 022 PLAIN WASHER M12x22x3Y 3 

MAIN BRACKET ASSEMBLY 

 

1 

SUB BRACKET ASSY 1 

IGUS BUSH PSM-1214-25 1 

PUSH ROD ASSY 1

PIVOT BRACKET 1 

 301 012030 06050
HEX FLANGE BOLT 

M6 x 50 HT Y8
2 

7 

2 

HEX FLANGE NUT M8 Y8 10 

HEX NYLON LOCK NUT 

M6 S8 
4 

PLAIN WASHER M6x15x1Y   4 

HEX FLANGE BOLT 

M8 x 30 FT B10

1031 0504000 100 LINK BRACKET ASSEMBLY 1 

3510 1011 121 425 IGUS BUSH PSM-1214-25 114

13

RB558

RB559

RB560

RB561

RB562

RB563

RB564

RB557

3510 1011 121 425 IGUS BUSH PSM-1214-25 117 

 

RB565

RB566

RB567

RB568

RB569

RB570

RB571

RB572

ROUND STRAW BALER

ASSEMBLY



TM

DINDIN
NONO

PARTPART
IMAGE IMAGE PART CODEPART CODE PART NAMEPART NAME QNTYQNTY REMARKSREMARKS

31 24 

32 25 

33 26 

34    27    

35 28 

36 29 

30 

9. TWINE BINDING 1 ASSEMBLY9. TWINE BINDING 1 ASSEMBLY

 30201 2215 08015 

 30202 7220 08000 

 3030 11103 03018 

 30501 0202 12025 

 3081 01112 06005 

 3081 01114 00628 

3083 07111 02520
BEARING HF 2520 B

 (one direction rotation)    
 1

1031 0507000 100  

 1031 0500011 100  

1031 0500012 100 

 
  1031 0500013 100 

     

301 011040 08025

HOLDER FOR DAMPER 1 

3010 1203008 075
HEX FLANGE BOLT 

M8 x 75 HT Y8
1 

RUBBER DAMPER  1 

LOCATING BUSH 1 

LIMIT SLEEVE 
1 

5BEARING 628 2Z 3 

BEARING 6005 2RS 2 

CIRCLIP A 25  1

SPLIT PIN 3x18 Y 5 

SPRING WASHER M8 Y 13 

PLAIN WASHER M8x15x1.5 Y 7 

Page 70 Page 71

RB573

RB574

RB575

RB576

RB577

RB578

RB579

RB580

RB581

RB582

RB583

RB584

RB585
HEX FLANGE BOLT

 M8 x 25 FT B10

ROUND STRAW BALER



TM

DIN
NO

PART
PART CODE PART NAME QNTY REMARKS

0

0

0

SWING ARM MAIN ASSEMBLYSWING ARM MAIN ASSEMBLY

 1031 1108 000 100

1030 1108 000 100
SBA330

JUMBO1208

 1034 1108 000 100 JUMBO1209

SWING ARM MAIN ASSEMBLY 1 

1 

 
1

Page 72 Page 73

RB600

RB601

RB602

ROUND STRAW BALER

SBA330 EW 

JUMBO 1211

SWING ARM MAIN ASSEMBLY

SWING ARM MAIN ASSEMBLY

6

4
2

4
3

2
0

5
0

3
8

3
2

10
4
6

19

2
1

2
4
4 4
0

18

9

4
3
9

10. TWINE BINDING 2 ASSEMBLY10. TWINE BINDING 2 ASSEMBLY



TM

DIN
NO

PART
IMAGE PART CODE PART NAME QNTY REMARKS

1

2

3

4 

5 

6 

7

8

10. TWINE BINDING 2 ASSEMBLY

T
W

IN
E

 B
IN

D
IN

G
 2

 A
S

S
E

M
B

L
Y

30201 222008 024    

1031 0500007 100 

 1031 0500014 100 

1031 0500016 100 

1031 0500017 100 

1031 0500018 100 

 1031 0500019 100 ARM SUPPORT EXTENSION 

SPRING H-1  

   1030 0500020 100 ARM SUPPORT EXTENSION 

SPRING H-2 SMALL 

SBA330 

JUMBO1208

2

BEARING PULLEY  1

PLAIN WASHER   

M8 x 24 x2Y

CLEVIS PIN 1

1

2

1

1

1

PIVOT BRACKET ARM              

IGLUDUR BUSH-3 

TWINE FEEDER TORSION 

SPRING 

Page 74 Page 75

RB603

RB604

RB605

RB606

RB607

RB608

RB609

RB610

ROUND STRAW BALER

10. TWINE BINDING 2 ASSEMBLY

6

3
3

4
5

14

13

3
4

2
6

15

4
2

12
3
6

4
3

3
6

2
0

3
7

5
0

3
8

2
7

3
2
10

4
6

19

2
1

2
3

16
2

4
4

4
0

3
3
1

1

2
5

3
6

9

2
7

3
6

3
6

4
6

2
2

11

3
5

2
9

3
3

3
7

3
1

5

4
7

18

2
5

9

3
0

3

3
6

3
6

3
8

3
7

3
7

5

4

17

2
5

4
8

2
4

3
4

2
8

8

3
9

9

4
1

7



TM

DIN DIN
NO NO

PART PART
IMAGE IMAGE PART CODE PART CODEPART NAME PART NAMEQNTY QNTYREMARKS REMARKS

8 16

9 17

10 18

11 18

12 18 

13 19 

14 20 

15 21

10. TWINE BINDING 2 ASSEMBLY10. TWINE BINDING 2 ASSEMBLY

   1031 0500020 100 
ARM SUPPORT EXTENSION 

SPRING H-2 
 1 

1031 0500021 100 

1031 0500023 100 
TWINE FEEDER 

COMPRESSION SPRING  1 

1031 0500024 101 

1031 0500025 100 

1030 0500026 100 

1030 0500027 100

1031 0500029 100 

1031 0500047 100 

1031 0508000 100 

1034 0509000 100 

1031 0509000 100 
JUMBO1211

SBA330EW

1030 0509000 100 
JUMBO1208

SBA330 

1031 0510000 100 

1031 0511000 100 

1031 0512000 100 

SPECIAL WASHER 

30x17x1.2 2 

BLADE 1 

RUBBER PAD 1 

NYLON PAD 1 

SPACER PLATE 1 

SENSOR MOUNTING 

BRACKET 1 

EYE BOLT M8x80 1 

CONNECTING ARM ASSY 1 

SWING ARM ASSEMBLY 1 

SWING ARM ASSEMBLY  1

SWING ARM ASSEMBLY  1

TWINE SWING BRACKET 1

COUPLER BRACKET 

ASSEMBLY 1

TWINE HOLDING PLATE 

ASSEMBLY 
1

JUMBO1211

JUMBO1209

SBA330EW

Page 76 Page 77

RB611

RB612

RB613

RB614

RB615

RB616

RB617

RB618

RB619

RB620

RB621

RB622

RB623

RB624

RB625

RB626

ROUND STRAW BALER



TM

DIN DIN
NO NO

PART PART
IMAGE IMAGE PART CODE PART CODEPART NAME PART NAMEQNTY QNTYREMARKS REMARKS

22 28

23 29

23 30

23 31 

24 32 

25 33 

26 34 

27 35

10. TWINE BINDING 2 ASSEMBLY10. TWINE BINDING 2 ASSEMBLY

1031 0513000 100 

1034 0506000 101

1033 0506000 102

1030 0506000 101 

JUMBO1211

SBA330EW

JUMBO1208

SBA330 

318 093123 037 01    

301 011040 08020

 301 031070 08035 
CSK SCREW WITH HEX 

SOCKET M8x35 FT Y8  
 2 

4

1

301 061130 03012 
SLOTTED PAN HEAD SCREW  

M3x12 FT SNT
1 

 301 061060 04035
SLOTTED PAN HEAD 

301 121140 03000   
HEX NYLON LOCK NUT 

M3 YNT
1 

301 111060 04000 

301 131030 08008

301 121030 06000  

301 121030 08000 

302 012205 04007 

30201 2205 03007 

HOLDER FOR BLADE ASSY 1 

BRACKET ASSEMBLY 1 

BRACKET ASSEMBLY
1 

BRACKET ASSEMBLY 1 

LIMIT SWITCH - STRAIGHT 

LEVER

2 

HEX NUT M4 Y8 2 

HEX  FLANGE NUT M8 Y8 2 

HEX NYLON LOCK NUT 

M6 S8 
1

3 
HEX NYLON LOCK NUT 

M8 S8 

PLAIN WASHER 

M4x07x0.5 Y             
4

PLAIN WASHER 

M3x7x0.5 Y  
1

Page 78 Page 79

RB627

RB628

RB629

RB630

RB631

RB632

RB633

RB634

RB635

RB636

RB637

RB638

RB639

RB640

RB641

RB642

SCREW M4 x 25 FT YNT

HEX FLANGE BOLT 

M8 x 20 FT B10

ROUND STRAW BALER

WITH RIVET NUT

WITH RIVET NUT

WITH RIVET NUT



TM

DIN DIN
NO NO

PART PART
IMAGE IMAGE PART CODE PART CODEPART NAME PART NAMEQNTY QNTYREMARKS REMARKS

36 44

37 45

38 46

39 47 

40 48 

41 49 

42 50 

43

10. TWINE BINDING 2 ASSEMBLY10. TWINE BINDING 2 ASSEMBLY

30201 2215 08015 

30202 7220 08000 

 3030 21305 06036 

30302 1305 05032 

30501 0202 08008 

 30501 0202 10016 

30501 02021 0012 1

3081 06112 00201 BEARING LR/CS201-2RS 1

 3081 01114 00628 

1033 0500001 100 
JUMBO1211

JUMBO1208

 302 012210 06015 JUMBO1211

JUMBO1208

301 011030 06020
JUMBO1211
JUMBO1208

301 011040 08025 4

 302 012230 08020

3020 1222516 024

PLAIN WASHER 

M8x15x1.5 Y  
8 

SPRING WASHER M8 Y 10

SPRING PIN 6x36 B 2 

SPRING PIN 5x32 B 1 

CIRCLIP A 8 1 

CIRCLIP A 16 1 

CIRCLIP A 12  

BEARING 628 2Z 1 

TWINE DEFLECTOR 1 

PLAIN WASHER 

M6x15x1 Y  
3 

HEX FLANGE BOLT 

M6 x 20 FT B8 
2

PLAIN WASHER 

M8x20x3 Y               
5

PLAIN WASHER 

M16x24x2.5 Y        
5

Page 80 Page 81

RB643

RB644

RB645

RB646

RB647

RB648

RB649

RB650

RB651

RB652

RB653

RB654

RB655

RB656

RB657

HEX FLANGE BOLT 

M8 x 25 FT B10

51 3230 6050000 000 PE TWINE 1RB658

ROUND STRAW BALER

JUMBO1209



TM

DIN
NO

PART
IMAGE PART CODE PART NAME QNTY REMARKS

1 

2 

3 

4    

5 

6 

7 

1

3 

1

2 

1

2 

1 T
W

IN
E

 B
IN

D
IN

G
 L

E
V

E
R

 A
S

S
E

M
B

L
Y

 

11. TWINE BINDING LEVER ASSEMBLY 

1031 0400040 100 M10 EYE BOLT REEL 

SPECIAL WASHER 

30x21x1.5Y 
 1031 0400049 100             

BRACKET 1031 0500031 100 

PIVOT BRACKET 1031 0500032 100 

INDICATOR ROD 1031 0500034 100 

PIVOT BUSH  1031 0500036 100 

LOAD BRACKET RH  1031 0500037 100  

Page 82 Page 83

RB675

RB676

RB677

RB678

RB679

RB680

RB681

ROUND STRAW BALER

6

1

15

2

25
27

24
2914

30

17

10

8
19

23

27

3

13

17

2

29

26

2

31

28

31

29

20

4

6

12

7

18

5

9

2529

26

28

31

21

19
23

27

2316
19

4

26

11

21

24



TM

11. TWINE BINDING LEVER ASSEMBLY 11. TWINE BINDING LEVER ASSEMBLY 

Page 84 Page 85

DINDIN
NONO

PARTPART
IMAGE 

IMAGE 
PART CODEPART CODE PART NAMEPART NAME QNTYQNTY REMARKSREMARKS

16 8 

17 

9 

17 

18    

10    

18 

11 

19

12 

19

14 

1 

2

2 

1 

1 

1

1 

2 

2 

1 

2 

1031 0500038 100  LOAD BRACKET LH 

1031 0523 000 100 END YOKE  M8x32 ASSEMBLY 

LOAD BRACKET SPRING  1031 0500042 100 

SWING BRACKET PULL 

SPRING 
1031 0500043 100 

 1031 0514000 100  ASSY LEVER BR ACKET RH             

1031 0517000 100 ASSY LEVER BRACKET LH 

1031 0500030 100 BRACKET LOAD 

INDICATION 

1033 0500033 100 TWINE LEVER SPRING JUMBO1211 
JUMBO1208 

1031 0500033 100 
SBA330EW 

SBA330 
TWINE LEVER SPRING 

1033 0500035 101   ACTUATOR ROD
JUMBO1211 
JUMBO1208 

1031 0500035 100 SBA330EW 

SBA330 
ACTUATOR ROD

1 

1033 0515000 100 LINK ROD ASSEMBLY 

1031 0515000 100 LINK ROD ASSEMBLY 2 

JUMBO1211 
JUMBO1208 

SBA330EW 
SBA330 

RB690

RB691

RB692

RB693

RB694

RB695

RB696

13 3510 1011 202 230 IGUS BUSH PSM-2022-30

15 3510 1011 202 230 IGUS BUSH PSM-2022-30 1 

RB682

RB683

RB684

RB685

RB686

RB687

RB688

RB689

ROUND STRAW BALER

1 

JUMBO1209 

JUMBO1209 



TM

11. TWINE BINDING LEVER ASSEMBLY 11. TWINE BINDING LEVER ASSEMBLY 

Page 86 Page 87

DINDIN
NONO

PARTPART
IMAGE IMAGE PART CODEPART CODE PART NAMEPART NAME QNTYQNTY REMARKSREMARKS

2720

2821

22 29    

23    30

24 31

25

26

3 

4

2 

2 

4 

2 

2

5 

2 

6 

2

2 

301 011040 08030

301 011040 10035

301 012030 08075

301 131030 08008 

301 131030 10010

 301 121030 08000  

301 121030 10000  

 30201 2215 08015 

30201 2220 10021 

3030 11103 03026 

301 002010 10050  

3030 11103 03018   

HEX FLANGE NUT M8 Y8 

HEX FLANGE NUT M10 Y8 

HEX NYLON LOCK NUT 

M8 S8

HEX NYLON LOCK NUT 

M10 S8 

PLAIN WASHER 

M8x15x1.5 Y   

PLAIN WASHER 

M10x21x2 Y 

SPLIT PIN 3x26 Y 

HEX BOLT M10x50 

SPLIT PIN 3x18 Y 

RB697

RB698

RB699

RB700

RB701

RB702

RB703

RB704

RB705

RB706

RB707

RB708

HEX FLANGE BOLT 

M8 x 30 FT B10

HEX FLANGE BOLT

 M10 x 35 FT B10

HEX FLANGE BOLT 

M8 x 75 HT Y8

ROUND STRAW BALER



TM

12. TWINE BINDING GEARBOX ASSEMBLY

Page 88 Page 89

T
W

IN
E

 B
IN

D
IN

G
 

G
E

A
R

B
O

X
 A

S
S

E
M

B
L
Y

4  1031 0600002 100  1WORM WHEEL 
NEW SPARE

OLD SPARE 

(IMPORT)

RB725

RB726

RB728

RB727

RB729

RB730

RB731

RB732

RB733

ROUND STRAW BALER

SPARE NOT 
AVAILABLE



TM

DIN
NO

PART
IMAGE PART CODE PART NAME QNTY REMARKS

8

9

10

10

11

12

13

14

15

12. TWINE BINDING GEARBOX ASSEMBLY

  

 

GRUB SCREW WITH 

HEX SOCKET M8x16 BNT 
NEW MODEL 

1

1

1

     1031 0800004 100 OLD MODEL 1

3010 2102006 020 S. HEAD CAP SCREW 

M6 x 20 FT B12
4

4     3010 1104008 020  

     301 021020 08020 1

     302 027216 06000  4

4     30201 2215 08015  

HOUSING 

SPACER              OLD MODEL

OIL DRAIN PLUG 3/8"-

HYDRAULIC  TANK

HEX FLANGE BOLT 

M8 x 20 FT B10

S. HEAD CAP SCREW 

M8x20 FT B12 

SPRING WASHER M6 Y 

PLAIN WASHER 

M8x15x1.5 Y 

Page 90

RB734

RB735

RB736

RB737

RB738

RB739

RB740

RB741

RB742

DIN
NO

PART
IMAGE PART CODE PART NAME QNTY REMARKS

16

17

18

19

20

21

22

23

24

12. TWINE BINDING GEARBOX ASSEMBLY

     30202 7220 08000  4

     30502 0202 17047 1

     30502 0202 15035  2

      3061 10115 03507 1

1      3061 10130 05007  

      3081 01112 06202  2

      3220 10103 50070 1

      3081 01112 06203  

       3081 01112 06005   

1

1

SPRING WASHER M8 Y 

CIRCLIP B 47  

CIRCLIP B 35 

OIL SEAL 15x35x7  

OIL SEAL 30x50x7 

BEARING 6202 2RS 

RUBBER END CAP 35MM  

BEARING 6203 2RS  

BEARING 6005 2RS 

Page 91

RB743

RB744

RB745

RB746

RB747

RB748

RB749

RB750

RB751

ROUND STRAW BALER

SPARE NOT 
AVAILABLE

SPARE NOT 
AVAILABLE

SPARE NOT 
AVAILABLE



TM

ROUND STRAW BALER

DIN
NO

PART
IMAGE PART CODE PART NAME QNTY REMARKS

1

2

3

4 

5 

6 

7

H
Y

D
R

A
U

L
IC

 A
S

S
E

M
B

LY
 -

 M
E

C
H

A
N

IC
A

L
 D

R
IV

E
 

13. HYDRAULIC ASSEMBLY - MECHANICAL DRIVE 

103108000 01100 CYLINDER 35X210X375
1

1031 1800 000 100
HYD BALE EJC ASSEMBLY 

1

301 011030 10020
HEX FLANGE HEAD BOLT 

M10 x 20 FT B10

2

302 049570 00001
BANJO WASHER 

1/4 BSP
3

302 012220 10021 PLAIN WASHER 

M10x21x2Y
2

30202 7222 10000 SPRING WASHER M10 Y 2

3131 1211 031300

HYD  HOSE 1/4 R1/1/4BSP 

SWIVEL 90 

BEND/ST 1/4 BSP 

SWIVEL / 1300MM

2

Page 92 Page 93

RB775

RB776

RB777

RB778

RB779

RB780

RB781

7

3

6

16

5

18

4

14

4

24

10

25

19

23

26
24

27

22

9

7

9

11

4

20

9

1

2

8

19

21 15

(MECHANICAL)



TM

DIN
NO

PART
IMAGE PART CODE PART NAME QNTY REMARKS

18

17

DIN
NO

PART
IMAGE PART CODE PART NAME QNTY REMARKS

9

10

11

12

13

14

15

16

13. HYDRAULIC ASSEMBLY - MECHANICAL DRIVE 13. HYDRAULIC ASSEMBLY - MECHANICAL DRIVE 

3141 02212 21101 MALE ELBOW CONNECTOR 3

3141 03212 21101 1/4 BSPT STRAIGHT 

ADAPTER
1

3141 0361121 101

1/4 BSPT FEMALE SWIVEL 

STRAIGHT CONNECTOR 

WITH BANJO WASHER

2

1031 0800002 100 G1/4 BSPT BALL VALVE 1

1031 0800003 100 G1/4 BSPT NEEDEL VALVE 1

SOLENOID WASHER 1

1031 0800028 100
ROLLER CHAIN ASSEMBLY 

HYDRAULIC PUMP 27L 
1

1
CROSS PAN HEAD SCREW 

M3 X30 FT SNT

 PUMP DIN CONNECTOR 

N150

3210 40108 00000 CHAIN LINK FULL 8B

1

1

Page 94 Page 95

RB782

RB783

RB784

RB785

RB786

RB787

RB788

RB789

RB790

RB791

RB792

RB793

RB794

RB795

8 3141 02821 21101
BULK HEAD ELBOW

BSP 1/4"
1

OLD

OLD

SPLIT PIN 3X18 23030 11103 03018

1031 08000 30100
HYDRAULIC NEEDLE

 CUM BALL VALVE
1 NEW

11031 08030 06100 MANUAL ACTUATING ROD

SPARE

SPARE

ROUND STRAW BALER

SPARE NOT 
AVAILABLE

SPARE NOT 
AVAILABLE

SPARE NOT 
AVAILABLE



TM

DIN
NO

PART
IMAGE PART CODE PART NAME QNTY REMARKS

13. HYDRAULIC ASSEMBLY - MECHANICAL DRIVE 

Page 96 Page 97

RB796

RB797

RB798

RB799

RB800

RB801

1031 08030 07100
MANUAL 

ACTUATING PLATE
1

PLAIN WASHER 
M8X15X1.5 Y

SPRING WASHER M83020 27220 08000

301 011040 08012 2

3020 12215 08015 3

2

26

27

3010 11040 08025
HEX FLANGE BOLT

 M8 x 25 
1

3011 21030 08000
HEX NYLON LOCK

 NUT M8 S8
1

22

23

24

25

 HEX FLANGE BOLT 

M8 x 12 FT B10

ROUND STRAW BALER



TM

DIN
NO

PART
IMAGE PART CODE PART NAME QNTY REMARKS

1

3

4

5 

6 

7 

8

H
Y

D
R

A
U

L
IC

 P
U

M
P

- 
M

E
C

H
A

N
IC

A
L
 (

B
U

C
H

E
R

) 

14. HYDRAULIC PUMP - MECHANICAL (BUCHER)

1031 0802 022 101

1031 0800029 100

3020 2721606 000

1031 0800019 100

1031 0800026 100

HYDRAULIC PUMP 

SPRING WASHER M6 Y

SPROCKET 9T

DRIVE SHAFT

KEY 5X5X18

FLANGE FOR M41

1

1

1

1

1

1

1

Page 98 Page 99

RB825

RB827

RB828

RB829

RB830

RB831

RB832

23

10

2

12

22

21

19

25

11

15

9

23

6
14

24

26

58

27

3

13

4

17

18 16

20

7

SPECIAL WASHER 

6.5X27X2.5

SPARE

2 3010 1103006 016
1

RB826
HEX FLANGE BOLT 

M6 X 16 FT 
1

MECHANICAL (BUCHER)-

SOLENOID CUM MANUAL

EXPLODED VIEW OF PUMP 

ROUND STRAW BALER

SPARE NOT 
AVAILABLE

SPARE NOT 
AVAILABLE



TM

DIN
NO

PART
IMAGE PART CODE PART NAME QNTY REMARKS DIN

NO
PART

IMAGE PART CODE PART NAME QNTY REMARKS

14. HYDRAULIC PUMP - MECHANICAL (BUCHER)14. HYDRAULIC PUMP - MECHANICAL (BUCHER)

10

11

12

13

14

15

3141 0251121 000

1031 0802022 211

1031 0802022 211B

VM 01 RELIEF VALVE

BLOCK (CV+RV+SV CAVITY)

1/4` BSP DUMMY PLUG

VALVE STEM ASSY 

WITHOUT 

COIL (WR220EA5-5 12D)

O-RING-105X3

HYDRAULIC PUMP 

AP100/4.3-MM.59-N.PA

1

1

1

1

1

1

17

18

19

20

21

22

3010 2102008 090

1031 0802022 217

1031 0804005 100

1

1

4

1

1

1

TUBE SUCTION 90DEG

S.HEAD CAP SCREW 

M8 x1.25X90 FT B12

PUMP COVER BLOCK

AIR BREATHER

BUCHER OIL TANK

SUCTION FILTER

COIL FOR D.C.V 3/2 

CATRIDGE VALVE

9 3010 2202006 045
S. HEAD CAP SCREW 

M6 x 45 HT B12
4

Page 100 Page 101

RB833

RB834

RB835

RB836

RB837

RB838

RB839

RB840

RB841

RB842

RB843

RB844

RB845

RB846

16 1

ASSY 

SPARE

ROUND STRAW BALER

SPARE NOT 
AVAILABLE

SPARE NOT 
AVAILABLE

SPARE NOT 
AVAILABLE

SPARE NOT 
AVAILABLE

SPARE NOT 
AVAILABLE
SPARE NOT 
AVAILABLE

SPARE NOT 
AVAILABLE

SPARE NOT 
AVAILABLE



TM

DIN
NO

PART
IMAGE PART CODE PART NAME QNTY REMARKS

14. HYDRAULIC PUMP - MECHANICAL (BUCHER)

Page 102 Page 103

RB847

RB848

RB849

RB850

RB851

23

24

1031 0800004 100

1031 0802022 219

OIL DRAIN PLUG 3/8"

BEARING 6003-2Z

1

2

HYD TANK

25
BUCHER PUMP

 DISCHARGE NOZZLE
11031 0800 027 100

26
BUCHER PUMP

 MANUAL LEVER ASSY
1

27
S. HEAD CAP SCREW

 M6 X 16 FT B8
3010 2100006 016 1

ROUND STRAW BALER

SPARE NOT 
AVAILABLE



TM

DIN
NO

PART
IMAGE PART CODE PART NAME QNTY REMARKS

1 

2 

3 

3    

3 

4 

4 

1 

1 

1

1

1

1

1

B
O

D
Y

 C
O

V
E

R
 A

S
S

E
M

B
L
Y

J
U

M
B

O
 1

2
0

8
,1

2
0

9
 &

 1
2

1
1

15. BODY COVER ASSEMBLY
JUMB01208, JUMB01209 & JUMB01211

1031 0700005 100   

1031 0700006 100  

1034 0700001 100 

1033 0700001 100

1032 0700001 100 

1034 0707000 100 

1033 0707000 100 

RUBBER GROMMET 38x60

RUBBER GROMMET 30x45 

INTERMEDIATE COVER    JUMBO1209 

INTERMEDIATE COVER    JUMBO1211 

INTERMEDIATE COVER   JUMBO1208 

FRONT COVER ASSEMBLY   JUMBO1209 

FRONT COVER ASSEMBLY   JUMBO1211 

Page 104 Page 105

1 1031 0700 020 100 TWINE BUSH 20-12 1

OLD

OLD

RB876

RB877

RB878

RB879

RB880

RB881

RB882

RB883

ROUND STRAW BALER



TM

DIN
NO

PART
IMAGE PART CODE PART NAME QNTY REMARKS

9 

10 

10 

10    

11 

12 

13 

1 

17

1

1

1

8

21

DIN
NO

PART
IMAGE PART CODE PART NAME QNTY REMARKS

4 

5 

5 

5    

6 

7 

8 

1 

1 

1

1

1

1

1

1032 0707000 100 

1034 0708000 100 

1033 0708000 100 

1032 0708000 100 

 1033 0709000 100  

1033 0710000 100  

1033 0714000 100 

1033 0715000 100  

1034 0700002 100 

1033 0700002 100 

1032 0700002 100 

301 011040 08020

PLAIN WASHER M8x15x1.5 Y   

302 027220 08000 SPRING WASHER M8 Y  

FRONT COVER ASSEMBLY   JUMBO1208 

FRONT BRACKET   JUMBO1209 

FRONT BRACKET   JUMBO1211 

FRONT BRACKET   JUMBO1208 

RH SIDE FRONT COVER 

LH SIDE FRONT COVER 

RH SIDE REAR COVER 

LH SIDE REAR COVER   

COVER PLATE     JUMBO1209 

COVER PLATE     JUMBO1211 

COVER PLATE JUMBO1208 

HEX FLANGE BOLT 

M8 x 20 FT B10

302 012215 08015

Page 106 Page 107

RB884

RB885

RB886

RB887

RB888

RB889

RB890

RB891

RB892

RB893

RB894

RB895

RB896

RB897

RB898

RB899

14 

15 

6

6

301 001060 05015 HEX BOLT M5x15 FT Y8 

301 121130 05000 HEX NYLON LOCK NUT 

M5 SNT  

15. BODY COVER ASSEMBLY
JUMB01208, JUMB01209 & JUMB01211

15. BODY COVER ASSEMBLY
JUMB01208, JUMB01209 & JUMB01211

ROUND STRAW BALER



TM

21 

22 

23 

24    12 

12

36

16

DIN
NO

PART
IMAGE PART CODE PART NAME QNTY REMARKS

16 

17    

18 

19 

4 

16 

8

16

32003 010850 015 M8 DOOR KNOB

344 01013 050050

3010 3106 006 016

3011 1106006 000

30201 22100 5011
PLAIN WASHER 

M5X11X1 Y

30201 22300 8020 PLAIN WASHER 

M8X20X3 Y

301 011040 08025 HEX FLANGE BOLT 

M8 x 25 FT B10

30112 10300 8000 HEX NYLOCK NUT M8 S8

MAIN DOOR HINGE

CSK SCREW WITH

HEX SOCKET M6x16 FT Y8 

HEX NUT M6 Y8

Page 108 Page 109

RB900

RB901

RB902

RB903

RB904

RB905

RB906

RB907

15. BODY COVER ASSEMBLY
JUMB01208, JUMB01209 & JUMB01211

ROUND STRAW BALER



TM

DIN
NO

PART
IMAGE PART CODE PART NAME QNTY REMARKS

1

2

3 

3 

4 

4

5

1

1

1

1

1

1

1

B
O

D
Y

 C
O

V
E

R
 A

S
S

E
M

B
L
Y

16. BODY COVER ASSEMBLY
SBA330 & SBA330EW  

1031 0700005 100 

1031 0700006 100 

1031 0700001 100 

1030 0700001 100 

1031 0707000 100 

1030 0707000 100 

1031 0708000 100 

RUBBER GROMMET 38x60 

RUBBER GROMMET 30x45 

INTERMEDIATE COVER SBA330EW

INTERMEDIATE COVER SBA330 

FRONT COVER ASSEMBLY  SBA330EW

FRONT COVER ASSEMBLY SBA330 

FRONT BRACKET SBA330EW

S
B

A
3
3
0
 &

 S
B

A
3
3
0
E

W
  

Page 110 Page 111

1 1031 0700020 100 TWINE BUSH 20-12 1RB926

RB927

RB928

RB929

RB930

RB931

RB932

RB933

ROUND STRAW BALER

OLD



TM

DIN
NO

PART
IMAGE PART CODE PART NAME QNTY REMARKS

13

14

15

16

17

18

19

24

6

6

8

1

1

2

DIN
NO

PART
IMAGE PART CODE PART NAME QNTY REMARKS

6

7

8 

9 

10 

10

11

1

1

1

1

1

1

24

24

1031 0709000 100 

1031 07100000 100 LH SIDE FRONT COVER 

1031 0704000 100 

1031 0703000 100 

1031 0700002 100 

1030 0700002 100 

301 011040 08020

302 012215 08015  

302 027220 08000 

301 001060 05015 

301 121130 05000 

320 03010850 015  

1031 0706000 100 

1031 0705000 100  

1031 0700004 100 

12

RH SIDE FRONT COVER 

RH SIDE REAR COVER 

LH SIDE REAR COVER   

COVER PLATE SBA330EW

COVER PLATE  SBA330 

HEX FLANGE BOLT 

M8 x 20 FT B10

PLAIN WASHER 

M8x15x1.5 Y 

SPRING WASHER M8 Y 

HEX BOLT 

M5x15 FT Y8 

HEX NYLON LOCK NUT 

M5 SNT

M8 DOOR KNOB 

RH CHUTE 

LH CHUTE  

REFLECTOR 

Page 112 Page  113

RB934

RB935

RB936

RB937

RB938

RB939

RB940

RB942

RB943

RB944

RB945

RB946

RB947

RB948

RB949

15 1030 0708000 100 SBA330 FRONT BRACKET 

16. BODY COVER ASSEMBLY
SBA330 & SBA330EW  

16. BODY COVER ASSEMBLY
SBA330 & SBA330EW  

RB941

ROUND STRAW BALER



TM

20

DIN
NO

PART
IMAGE PART CODE PART NAME QNTY REMARKS

PLAIN WASHER 

M8X20X3 Y  

PLAIN WASHER 

M5X11X1 Y 

27

1221

302 01223008 020 

302 01221005 011 

Page 114 Page 115

RB950

RB951

16. BODY COVER ASSEMBLY
SBA330 & SBA330EW  

ROUND STRAW BALER



TM

DIN
NO

PART
IMAGE PART CODE PART NAME QNTY REMARKS

3    

4 

1 

1 

1

17. PTO ASSEMBLY

12
13

7

11

6

4

2

1

10

3

5

8

9

1031 0900000 100 PTO ASSEMBLY

1031 0900003 100 

1031 0900007 100                      

YOKE INSIDE- 1                    

YOKE INSIDE-2

Page 116 Page 117

RB975

RB976

RB979

RB981

OLD

11031 0900000 100 PTO ASSEMBLY 27x74.5
WITH COVER

NEW

SPARE

SPARE

ROUND STRAW BALER

(IMPORT)

1 

2 

1

1

                       INNER TUBE 

OUTER TUBE                

RB977

RB978

SIMPLE YOKE SMO3055 (MJE)RB980 3a 1031 0900003 101 

1 
OLD

OLD

4a

6a

5a

3a

6a

4bO
L

D
 P

T
O

 A
S

S
E

M
B

L
Y

N
E

W
 P

T
O

 A
S

S
E

M
B

L
Y

SPARE

NEW

SPARE NOT 
AVAILABLE



TM

DIN
NO

PART
IMAGE PART CODE PART NAME QNTY REMARKS

17. PTO ASSEMBLY

Page 119

RB994 13 21031 09000 12100                   SPRING FOR LOCK      SPARENew spare

RB986

RB987

RB988

RB989

RB990

RB991

RB992

SPRING PIN 10X653030 2130510 065

RB993

Page 118

5 21031 0900001 100        YOKE OUT SIDE             RB984 SPARE

RB982 4a 1031 0900007 101 SIMPLE YOKE SMO3062 (MJE)

OUTER LOCK PIN YOKE 

SPO 3055 (MJE)
5a 1031 0900001 101 RB985

SHEAR YOKE SHO 30 (MJE)1031 0900008 100 4bRB983

6a 

SPARE

NEW

SPARE

NEW

SPARE

NEW

SPARE

SPARE NOT 
AVAILABLE

SPARE NOT 
AVAILABLE



TM

B
A

L
E

R
 W

IR
IN

G
 H

A
R

N
E

S
S

Page 120 Page 121ROUND STRAW BALER



TM

Page 122 Page 123

DIN
NO

PART
PART CODE PART NAME QNTY REMARKS

1

2

3

4

5

6

7

18. BALER  HARNESS KIT

BALER WIRING 

HARNESS NEW

SOCKET 2MW 90FH CL

LIMIT SWTICH STRAIGHT

 LEVER (IDEAL 15GW-B)

1

1

1

1

1

RB1000

RB1001

RB1002

RB1003

RB1004

RB1005

RB1006

1031 1005 003 102

31809312303701

SOCKET 2FW 90FH CL

CABLE 1.5 SQ MM 2 CORE

 RED/BLACK L-320

CABLE 1.5 SQ MM 2 CORE 

RED/BLACK L-280

31812021200000 BALER BUZZER 12V

ROUND STRAW BALER

SPARE NOT 
AVAILABLE

SPARE NOT 
AVAILABLE

SPARE NOT 
AVAILABLE

SPARE NOT 
AVAILABLE



TM

19. TRACTOR HARNESS KIT

Page 124 Page 125

DIN
NO

PART
PART CODE PART NAME QNTY REMARKS

2

1

1

1 1

CABLE 1.5SQ MM 4 CORE

 RED/BLACK/GREEN L-2500 

FUSE BLADE TYPE 20A 32V 

SOCKET 4MW 090FH CC 

1

1

1

1

1

 CABLE 1.5 SQ MM 2 CORE 

RED/BLACK L-2600+230 

RB1025 TRACTOR HARNESS KIT NEW1031 1005 003 101

RING TERMINAL 10MM 

ring dia (2.5 sqmm wire crimp) 

 HEAT SHRINK SLEEVE 

10MM BLACK 

FUSE BOX-BROWN 

3180 9530 002 122

3180 9840 122 106

1031 1006 000 102

 ELEMENT NO GREEN TEKNIC 

 SWITCH BOX ASSEMBLY

 (2 ROUND HOLE PLASTIC )

 PUSH BUTTON GREEN 

MUSHROOM 

SPRING TYPE (P) TEKNIC 

2

3

4

5

6

RB1026

RB1027

RB1028

RB1029

1

1

RB1030

RB1031 7

8

9

10

RB1032

RB1033

RB1034

11

12

RB1035

RB1036 3180 9530 002 122
 LED INDICATOR LAMP - 

 RED WITH BUZZER 
1

PG CABLE GLAND 

 NEODYMIUM CUP 

MAGNET-1 INCH ROUND 

13

14

RB1037

RB1038 3180 9530 002 122

2

1

19. TRACTOR HARNESS KIT

ROUND STRAW BALER

SPARE NOT 
AVAILABLE

SPARE NOT 
AVAILABLE

SPARE NOT 
AVAILABLE

SPARE NOT 
AVAILABLE

SPARE NOT 
AVAILABLE

SPARE NOT 
AVAILABLE

SPARE NOT 
AVAILABLE

SPARE NOT 
AVAILABLE



TM

20. PUMP HARNESS KIT

Page 126
Page 127

DIN
NO

PART
PART CODE PART NAME QNTY REMARKS

1

1

1

1 1

 CABLE 1.5MM 2 CORE

 RED/BROWN L1800mm 

TERMINAL 2M 90FHCL 

 DUMMY SEAL NBR 

150mm

2

2

1

 CABLE 1.5MM 2 CORE

 RED/BROWN L1000mm 

RB1050 PUMP HARNESS KIT NEW1031 1005 003 101

SOCKET 4FW 090FH CC

HEAT SHRINK SLEEVE

 7MM BLACK 

 SOCKET 2MW 090FH CL 

 WIRE LUG TERMINAL 1.5 

SQ.MM (INSULATED) 

 SOCKET 2FW 090FH CL 

2

3

4

5

6

RB1051

RB1052

RB1053

RB1054

1

1

RB1055

RB1056 7

8

9

10

RB1057

RB1058

RB1059

ROUND STRAW BALER

SPARE NOT 
AVAILABLE

SPARE NOT 
AVAILABLE

SPARE NOT 
AVAILABLE

SPARE NOT 
AVAILABLE

SPARE NOT 
AVAILABLE

SPARE NOT 
AVAILABLE

SPARE NOT 
AVAILABLE

SPARE NOT 
AVAILABLE

SPARE NOT 
AVAILABLE



TM

DIN
NO

PART
IMAGE PART CODE PART NAME QNTY REMARKS

21. HYDRAULIC CYLINDER

Page 128 Page 129

RB1100

RB1101

RB1102

RB1103

RB1104

RB1105

RB1106

RB1107

RB1108

RB1109

RB1110

5

1
2

3

4

6

8

7

9

5

3141 02212 21101

1031 08000 01100
HYDRAULIC CYLINDER 

35X210X375

PIVOT BUSH - ROD

ROD SEAL 

ROD END HEAD

GLAND SEAL

1/4 BSPT MALE ELBOW

PISTON ROD

PISTION

PISTON SEAL KIT

BARREL

1

1

1

1

1

2

1

1

1

1

H
Y

D
R

A
U

L
IC

  
C

Y
L
IN

D
E

R

SEAL KIT FOR 

CYLINDER 35X210X375
1

1
0

1
0

1
0

1031 08000 23 100

1 

2 

3    

4 

5 

6 

7 

8    

9

10 

ROUND STRAW BALER

21. HYDRAULIC CYLINDER

SPARE NOT 
AVAILABLE

SPARE NOT 
AVAILABLE

SPARE NOT 
AVAILABLE

SPARE NOT 
AVAILABLE

SPARE NOT 
AVAILABLE

SPARE NOT 
AVAILABLE

SPARE NOT 
AVAILABLE

SPARE NOT 
AVAILABLE



TM

DIN
NO

PART
IMAGE PART CODE PART NAME QNTY REMARKS

Page 130 Page 131

RB1125

RB1126

RB1127

RB1128

RB1129

RB1130

RB1131

RB1132A
U

T
O

 L
U

B
R

IC
A

T
IO

N
 A

S
S

E
M

B
L
Y

3
9

4
4

4
5

4
2

3
54

7

3
4

3
5

3
1

2
9

2
8

2
5

2
4

2
3

3
9

2
2

2
1

2
6

2
0

1
9

1
7

1
8

4
1

4
0

1
6

1
5

9

1
11

3

7 1
4

5

1
0

6

2
9

1

3
6

3
5

3
4

3
3

3
1 3

2

3
7

2
3

4

5

8

1
2

2
7

3
0

3
8

2
9

3
3

3
0

4
3

4
6

1

1

1

101

02

03

04

04

05

06

07

22. AUTO LUBRICATION ASSEMBLY (OLD)

1031 131800 4100 LUBE TANK ROUND

 TYPE 1.5L

1031 131800 3100 TANK LOCK SHEET

3010 110400 8020 HEX FLANGE BOLT 
M8 x 20 FT B10

2

1033 131800 0100

1031 131800 0100
LUBE TANK ROUND 

TYPE CLAMP-WELDMENT

LUBE TANK ROUND 
TYPE CLAMP-WELDMENT

1031 130003 6100 PLASTIC TUBE CLIP 2

1031 130003 5100 PLASTIC TUBE 6MM 0.45m

1031 130002 9100 HOSE BAR M10X1 1

ROUND STRAW BALER



TM

DIN
NO

PART
IMAGE PART CODE PART NAME QNTY REMARKS

Page 132 Page 133

RB1141

RB1142

RB1143

RB1144

RB1145

RB1146

RB1147

RB1148

22. AUTO LUBRICATION ASSEMBLY (OLD)

DIN
NO

PART
IMAGE PART CODE PART NAME QNTY REMARKS

RB1133

RB1134

RB1135

RB1136

RB1137

RB1138

RB1139

RB1140

22. AUTO LUBRICATION ASSEMBLY (OLD)

1

1

1

108

09

10

11

12

13

14

15

1031 1300 018 100

BANJO WASHER M10

1

1031 1300021 100

1031 1300022 100
RUDUCER COUPLING 

(M12 TO M10)

STRAIGHT CONNECTOR 

(M10X1 TO M8X1)
1

1

1031 1300 001 100

COPPER WASHER M121031 1300 012 100

COPPER WASHER M10

3020 4621010 013

3010 1103010 025 HEX FLANGE BOLT 
M10 x 25

1031 1300013 100
LUBRICATION PUMP 

MOUTING CLAMP

SBA 330

SBA 330 EW

2

1

1

1

1

1

1

2

15

16

17

18

19

20

21

22

1033 1300013 100
LUBRICATION PUMP 

MOUTING CLAMP
1

JUMBO 1208

JUMBO 1209

JUMBO 1211

3010 1104008 020

1031 1300037 100

3020 1221508 015

HEX FLANGE BOLT 

M8 x 20 FT B10

LUBE BUSH IGLIDUR 

(GFM-121418-20)

PLAIN WASHER 

M8 X 15 X 1.5 Y

1031 1310000 100
LUBE PUMP 

GLAND ASSY

1031 1300041 100
LUBE PUMP

CONNECTING ROD

LUBE SPRING BIG

(P811 GRADE)
1031 1300043 100

1031 1300015 100
LUBE PUMP 

CONNECTING ROD

END ADJUSTOR

MECHANICAL PUMP

ROUND STRAW BALER



TM

DIN
NO

PART
IMAGE PART CODE PART NAME QNTY REMARKS

Page 134 Page 135

RB1157

RB1158

RB1159

RB1160

RB1161

RB1162

RB1163

RB1164

22. AUTO LUBRICATION ASSEMBLY (OLD)

DIN
NO

PART
IMAGE PART CODE PART NAME QNTY REMARKS

RB1149

RB1150

RB1151

RB1152

RB1153

RB1154

RB1155

RB1156

22. AUTO LUBRICATION ASSEMBLY (OLD)

3011 3103008 008

1031 1309000 100

3011 0114008 020

HEX FLANGE NUT M8

LUBE PUMP ACTUATING
 PLATE ASSEMBLY

SQUARE NECK BOLT
 M8 X 20 FT Y8

1031 1311000 100 LUBE PUMP CONTACT
 ROD ASSEMBLY

3

1

1

1

1

1

1

1

23

24

24

25

26

27

28

29

LUBE PUMP ACTUATING
 PLATE ASSEMBLY

1033 1309000 100

3011 3103016 016 HEX FLANGE NUT M16 Y8

3020 1223008 020
PLAIN WASHER 

M8X20X3

1031 1300004 100 METERING NIPPLE -
 SLOW (SBJ-1)

2

3

2

2

2

1

1

30

31

32

33

34

35

36

37

1031 1300046 100 METERING 

NIPPLE–SLOW (SBJ-0)

1031 1306000 100 MOVABLE FRAME CHAIN 

HOSE (L= 635MM)

1031 1300002 100 3 WAY JUCTION

 CONNECTOR M8

1031 1305000 100 FIXED FRAME 

CHAIN HOSE  (L=200MM)

1030 1300007 100
GRAVITY HYDRAULIC 

CHAIN LUBE

1031 1300003 100 LUBE BRUSH M8

3020 1223008 020
PLAIN WASHER

M8 x 20 x 3 Y

3010 1104008 012 HEX FLANGE BOLT 

M8 x 12 FT B10
2/3

ROUND STRAW BALER



TM

DIN
NO

PART
IMAGE PART CODE PART NAME QNTY REMARKS

Page 136 Page 137

RB1173

RB1174

RB1175

RB1176

RB1177

22. AUTO LUBRICATION ASSEMBLY (OLD)

DIN
NO

PART
IMAGE PART CODE PART NAME QNTY REMARKS

RB1165

RB1166

RB1167

RB1168

RB1169

RB1170

RB1171

RB1172

22. AUTO LUBRICATION ASSEMBLY (OLD)

4

1

1

2

1

38

39

39

39

40

41

42

43

HEX BOLT M6 X 12 FT 3010 0106006 012

3010 1103006 025
HEX FLANGE BOLT 

M6 x 25 FT B10

1031 1302000 100

1034 1301000 100

1030 1301000 100

RH TO LH SIDE 3 WAY 
CONNECTOR

 HOSE (L=1500MM)

RH TO LH SIDE 3 WAY
 CONNECTOR 

HOSE (L=1720MM)

RH TO LH SIDE -3 WAY 
CONNECTOR 

HOSE (L=1260MM)

SBA 330

JUMBO 1208

SBA 330 EW

JUMBO 1211

JUMBO 1209

1031 1321001 100 LUBE HOSE FF CALMP 4

1031 1300010 100

1031 1300049 100

SMALL CHAIN 
PAD CLAMP

LUBE FELT  FABRIC 
50 MM x 50 MM

1

1

1

44

45

46

47

47

3010 1103006 016

3020 1221006 015

3011 2103006 000

HEX FLANGE BOLT

 M6 X 16 FT Y8

PLAIN WASHER 
M6 x 15 x 1 Y

HEX NYLON LOCK 

NUT M6 S8 (THIN)
2

2

2

1033 1300009 100

1031 1300009 100
MOVABLE FRAME LONG 

CHAIN BRUSH CLAMP

MOVABLE FRAME LONG 

CHAIN BRUSH CLAMP

ROUND STRAW BALER



TM

Page 138 Page 139

23. GRAVITY LUBRICATION SYSTEM (NEW)

DIN
NO

PART
IMAGE PART CODE PART NAME QNTY REMARKS

RB1202

RB1203

RB1204

RB1205

RB1206

RB1207 2

1

2

1

5.5
METRE

1

2

3

4

  5

6 HEX FLANGE BOLT 
M6 X 16 FT Y8

3010 1103 006 016

1031 0309 018 100 OIL RAIL

1031 1300 035 100

1031 1300 010 100

3010 5112 008 008

SMALL CHAIN PAD 
CLAMP

PLASTIC TUBE 6MM

GRUB SCREW WITH 
HEX SOCKET 
M8 x 8 FT BNT

1031 1300 049 100 LUBE FELT FABRIC 
50 MM x 50 MM

1

13

3

6

3

14

9

13

3
9

1

6

9

17

16

9

3

15

2
7

8

9

10

17

ROUND STRAW BALER

RB1200 10 1030 1300 000 100 GRAVITY LUBRICATION 

RB1201 10 1032 1300 000 100

SYSTEM FOR 10 ROLLERS

GRAVITY LUBRICATION 

SYSTEM FOR 12 ROLLERS

GRAVITY LUBRICATION SBA 330/

SBA 330EW

JUMBO 1208

JUMBO 1209

JUMBO 1211



TM

Page 140 Page 141

DIN
NO

PART
IMAGE PART CODE PART NAME QNTY REMARKS

6

09

10

11

12

13

1031 0309 019 100

1030 1300 008 100

1030 1300 007 100

HOSE BARB M8

GRAVITY FIXED 
FRAME LUBE

GRAVITY HYDRAULIC

 CHAIN LUBE 
1

5

1

1030 1300 080 100

1030 1300 009 100
GRAVITY FRAME MOVABLE

 LUBE

LUBE HOSE CLAMP

LUBE TANK ROUND 

TYPE CLAMP WELDMENT
14

15

1030 1318 000 100

1032 1318 000 100
LUBE TANK ROUND TYPE 

CLAMP WELDMENT

1

1

1

23. GRAVITY LUBRICATION SYSTEM (NEW)

16 1031 1318 003 100 TANK SHEET LOCK 1

RB1210

RB1211

RB1212

RB1213

RB1214

RB1215

RB1216

RB1217

12
17

13

6

6

4

5

8

7

8

9

11

17

ROUND STRAW BALER

RB1208

RB1209

  7

  8

30101104008020

30112103006000

HEX FLANGE BOLT 
M8 x 20 FT B10

HEX NYLON LOCK NUT 
M6 S8 (THIN)

4

2



TM

Page 142 Page 143

DIN
NO

PART
IMAGE PART CODE PART NAME QNTY REMARKS

23. GRAVITY LUBRICATION SYSTEM (NEW)

RB1219 18 30101103008016 HEX FLANGE BOLT 

M8 x 16 x 16

1

17 1RB1218 1031 131800 4100 LUBE TANK ROUND

 TYPE 1.5L

ROUND STRAW BALER



TM

 FIXED  HALF ASSEMBLY

DIN
NO

PART
IMAGE PART CODE PART NAME QNTY REMARKS

1 

2 

1031 0100001 100 SQUARE FLANGE 1 

1031 0100003 100 FLANGE SWING BRACKET 2 

3 1031 0100014 100 CASTER WHEEL FRONT        2 

4 1031 0100015 100 1  TOP LINK PIN 

5 WASHER ROPE STAND 1 1031 0100019 100 

6 PIN FOR PULLING 2 1031 0100023 100 

7 

7 1 

1 

BRACKET RH FOR PULLING 1031 0103000 100 
SBA330EW 

JUMBO1211 

SBA330 

JUMBO1208 
BRACKET RH FOR PULLING 1030 0103000 100 

Page 5

1 

2 

3 

4 

5 

6 

8 

7 

APPENDIX

How to refer to the part information

Example 1031 01           100 
Redlands Model

Number

Parts category Type
(Finished or semi finished)

Part description

Identification Number 
for Dealers

ROUND STRAW BALER
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